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Dear Sir.

Pleasc find attached the requested report aceueding to the information below. and as per reporting department.

Report : CELTC 050211011
Test - Water Proofing Membrane
Standard : As Enclosed

Client Name : &Gl elaiyl 4 2

Tested For  : Zaladl Juiyis 3,

Project Name: _asl & jlua - oy Ll

Contract No. : 250/ 2-a

No. of Pages : 2

S: ale Delivered, State & Number:
Water Proofing Membrane in Good Conditi:.on.
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Test of Water Proofing Membrane
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I- Average thickness (DIN- 52123) : 4.07 mm v
2- Tensile force and elongation (ASTM D-146) :
= = —
PE—— . Te.nsxle Forcg (N2.5cm) ) . E.-:lonoanon o
Longitudinal - ransverse Longitudinal Transverse
1 509.00 383.50 64.7 79.3
2 603.00 389.00 58.0 77.3
3 512.50 384.5C 63.3 78.0
4 545.00 367.50 37.3 75.3
5 523.50 378.50 58.0 74.7
Avg, L 538.60 AT T 380.60 60.3 : 76.9
3- Tensile / Tear strength (ASTM D-4073) : (> -
; Tear Strength (N)
Specimen No, Longitidinal Transverse
1 486.5 343.0
2 492.0 354.5
B H— 3990 | 3515
AN e T T g
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4-Polyester reinforcement (ASTM D-146) :
Polyester Reinforcement +Unextracted Mat.= 403.2 g/m’
5-Dimensional changes after 2 hours at 100°C (ASTM D-1204) :
/Sbecimen Dimensional changes ¢ % )
L No Longitudinal Transverse
1 -0.6 0.8 i
2 0.6 0.4 L e
A 0 0.60 I —fl' Sl
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ASTM D 6222 M-11/ D5147M-11a/ ASTM D 4073 - 08

[TESTOF WATER-PROOF!NG MEMBRANE |

ID : SR 13082204

SAMPALE TYPE : TYPE 1all GRADE S (ASTM 06222)

| TRADE NAME : AWAZEL py 402001 |

7] e
W : ok
E |THICKNEBS (mm)
NET MASS PER UNIT AREA (gim2)
E WATER ABSORPTION (%)
o [HIGH TEMP. STABILITY ¢c)
S |Z 2 [ Average % of Dimension | LONGITUDINAL
e |5 ! -change TRANSVERSE
£ g 5|  Standard Deviation “;"m‘"m' e
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1 52.35 5§3.37
- g 3 53.50 68.13
- 3 50.82 64.51
é 4 5566 85.62
B 5 4990 62.68
- g Moan 53.66 3
g q.- T -;.v .‘ ,'“ X J' T
o f oy in, 3 80
EitlEs MARKS
(o - Temp. at test : 22.5C
z . 519 Relative Humidity at test : 38 %
g a 828 Con A
£ 3 899 541
® 4 714 496
5 5 719 578
Mean 880 535
C.| TYPEI || min, 311 min, 311
TYRENT T min, 366 min, 356
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Test of Water Proofing Membrane

Awazel PY40200L
Client Name : Al gl 4l 48y ReportNo. 120313035
Test For : Jady) 815 Date 15/12/2013
Project Name : ) g il Aalaa Gyl 4 e (dae Dilpea g jlail g pLASH Page [1/1]
Contract No.: 261/ a2
Sample . -
. . : Water Proofing Membrane Awazel PY 40200L Sample in Good Condition.
Description '
Results
Test Name Units Average Standard
1 2 3 4 5
- Thickness: mm | 401 | 407 | 404 | 409 | 4.06 4.05 ASTM D5147
- Unit Weight: kg/m? | 4.63 - - - - 4.63 [UEAtc M.O.A.T.3(
Tensile Strength:
- Longitudional N/5cm | 933.4 | 1102.8] 969.0 | 926.4 | 964.6 979.2
- Transverse 795.8 | 775.5 | 752.8 | 794.3 | 786.2 780.9
UEAtc M.O.A.T.3(
Ultimate Elongation:
- Longitudional % 48.6 | 492 | 482 | 463 | 516 48.8
- Transverse 55.1 124 551°| 566 L 560 56.0
Tear Resistance:
|- Longitudional N 702.8 | 729.8 | 697.2 - - 710.0 ASTM D4073
= lransverse 5219 | 542.0 | 558.8 - - 540.9
-Water Absorption: % 0.679 | 0.605 | 0.647 - - 0.644 ASTM D5147
-Cold Flexibility at -5°C: - No effect or crack found - ASTM D5147
- Polyster Reinforcement: | g/m? | 456.1 | 467.7 - - - 461.9 [UEAtc M.O.A.T.3(
- Resistance to Heat: . No effect or flow - ASTM D5147
i ’ f‘ % LY

Dr. Ammar Ben-Nakhi 0% | had 2k
CELTC Managg

; not held liable jbrconsequattacnon based Wonthemsults s0 obtamed in thzs report
wwwcdtcengklmlvedu - Tel.: (965) 2498 7357 - 2498 5975 - Fax: (965) 2481 8495 - P.O.Box: 5969 Safat 13060 Kuwait



	CCI14042014_00000
	CCI14042014_00001
	CCI14042014_00002
	CCI14042014_00003
	CCI14042014_00004
	CCI14042014_00005
	CCI14042014_00006
	CCI14042014_00007
	CCI14042014_00008
	CCI14042014_00009
	CCI14042014_00010
	CCI14042014_00011
	CCI14042014_00012

